TABLE OF CONTENTS(H %)

Frame main(Z=42)

PCB board(PCB#: )
Rear license light(Ji %% [ XT)
Rear fender(J5 45 ¥E#)
Steering stem(J7 [ kL)
main,stand( 3= 3 42)

Side stand (] 5Z%2)
Operating System(#£4\ &%)
Speedomnter assy({% 2 & 1K)
Front/rear brake assy([i{/Ja #5715 5%)
Front rim(Bj %)

Motor( i 4)
Rear fork(J& - X)
Rear shork(Ji /%)

3
S
T
9
11
13
15

19

21
23
25
27

29

Front direction indicator L/H
(B AE 4T

Front cover(Hi )
Surface(5MREFT)
Surface(5M A1)

Rear light assy(J5 24T &L K)
Seat (& 940)
Battery(Hi7i40Ah)
Battery(Hiif60Ah)
Charger(7t FL#§48V/10A)

Charger(75 FH4%48V/20A)
Wiring harness assy(2k % & %)

Tools box (T_EA)
*USA request*

31
33
35
37
39
41
43
45
47

49
51

53
55



Frame main(Z24%)

-3




Frame main(%-4¢)

‘ Rear cover,battery case(pp)

LRI BER ‘ 1k X &k EZSE D
RefNo, ItemNo. | Description Specification name of parts(CHN) | QTY | Price |
1 | EM-10100 | Frame,main i | 1 ‘
2 EM-10200 Aluminum plate for anti-refitting ‘ T 1
3 EM-10201 Rivet . GB/T2618-23.2*10 RiweT 2 |
4 EM-10300 ‘ Hom ! | | CTN ‘ 1|
5 EM-10301 Horn flange boit GB/T5789-M6"12 2 e 1 |
. 6 | EM-10401 Power switch assy ‘ 18 N
7 EM-10402 Power switch flange bolt ‘ GB/T5787-M6"16 | e 2
8 | EM-10403 | Lock cover(pp) i 1
g EM-10404 Key $i 2 |
10 EM-10405 Seat lock ‘ B 1 |
BEE EM-10406 Flange bolt | GBIT5787-M6"12 T 1 1
12 | EM-10407 i Cable,seat lock ‘ ' EE B 1|
13 EM-10408 Stay,seat lock M 6 1 |
14 EM-10409 Seat lock flange boit GBIT5787-M6"12 ‘ ¥ 2 Wi 2 |
15 EM-10500 | Handel LH ‘ FHTx) 1
16 EM-10501 ‘ Handel flange bolt | GB/T5789-M6*16 e 2 |
17 EM-10600 Handel RH | ‘ BHF(A) 1 |
18 | EM-10601 Handel flange bolt GB/T5789-M6"16 | o 2 e 2 |
19 EM-10700 Stay,rear fender [ = JE TSR 1
20 EM-10701 ‘ Flange bolt GB/T5789-M6*12 it s 2
21 EM-10800 Motor cable hook ‘ 4 1
2 EM-10801 Flange bolt | GBIT5789-M5'8 | FE 2 1
23 EM-10900 EHL LA o5 1



PCB board(PCB 5 7)

5




PCB board(PC

B#HR)
.

FE| # % XX &K T X 4 K ET AR
RefNo. Item No. Description Specification name of parts(CHN) QTY | Price
1 EM-11000 PCB board box B B PCB# i f 1

2 EM-11001 Flange bolt GB/T5789-M6"12 e 2 | ]

3 | EM-11100 PCB board PCBYF L 3

4 | EM11101 Screw GB/T845-ST3'7 i B 4 !




Rear license light(J& %% [a147)

=




B
i

WM = B G M|

=&
=

# 5
Item No.
EM-11300
EM-11301
EM-11302
EM-11303
EM-11304
EM-11400
EM-11401
EM-11402
EM-11403
EM-11404

Rear license light()

E P
Description
Rear direction indicator LH
Body,Rear direction indicator {LH)

_' Glass cover,rear direction indicator(LH) |

bulb,Rear direction inbdicator(LH) |
Screw |
Rear direction indicator RH
Rear winker base (R)
Rear winker body (R)
Rear winker bulb{R)
Screw

Specification

5 ¥ [ AT)

O3 % W

name of parts(CHN)

JE AT B
I 75 e AT AT B
F 24 AT Ttk
JFi 2 FIATAT M4
FIBURET
A R AT R
J A€ ATAT e
i AT et
A FIATAT
ERRET

1
1
1
1

ol | el | e

E:T 3D
QY| Prics |



Rear fender(J5 1 %ﬁ)

-9.



|FFE}

Ref No.

1

- T - - - T TR S R N

% 5
Item No.
EM-11200
EM-11201
EM-11202
EM-11203
EM-11300
EM-11305
EM-11400
EM-11405
EM-11500
EM-11501
EM-11600
EM-11601
EM-11602
EM-11603
EM-11604
EM-11605
EM-11606
EM-11700
EM-11701

Rear fender(J5 £457eHR)

X ¥ EK
Rear fender(pp)
Flange bolt
Flange bolt
Flange nut
Rear direction indicator LH
Flange bolt
Rear direction indicator RH
Reflecting device
Flange nut
Rear licence light
Bulb,license bast
Upper coverlicense light
Bottom cover, license light
Bulb, license light
Screw
Screw
Reflecting device,side
Flange nut

A
Specification

GB/T5789-M6*16
GB/T5789-M6*12
GB/T6177-M6
GB/T6170-M10

GB/T6170-M10

GB/T6177-M6

ST7T4.2*10

: GB/T845-ST4.212

GB/T6177-M6

- 10 -

X & &
name of parts{CHN)
PR
a1
e 1
B2t i
J5 2 AT B

=
Jei o AT R
B
FIH
=y
AT Bk
JES P TRLAT P
JERIRAT b5tk
JE R AT T 5idE
5 MR AT ¥
FIBORET
FIBURET
IS
2

!
i
!

BR |
QTY | Price

3
2
1
1
1
¥
y
1
2
2
1
1
1
1
1
2
2
1
1



==
J
./

Stéeering stem(J7 [7] £F)

w11




F g

Ref No.

gl A - R W ST

| ol |l |l
[+ B - R ]

H 5
{tem No.
EM-11800
EM-11900
EM-11901
EM-11902
EM-11903
EM-11904
EM-11905
EM-11906
EM-11907
EM-11908
EM-12000
EM-12100
EM-12200
EM-12201
EM-12202

Steering stem(Jy [a] £)

% ¥ EHE
Description
Steering stem
Bow! bearing(simple support of stearing)
Support bearing,under
Ehwi,urﬁm'
Bearing,under
Support bﬂﬂnm Jlop
Bowl ,top
Bearing,top
Steering lock nut
Allen nut
Front shock LH
Front shock RH
Front fender{ABS)
Flange bolt
Plastic lace cover, front fender

i
Specification

GB/T5789-M6"16
T740mm

=172 -

X E K

name of parts(CHN)

Ji e
B
Tk
Ak
TH®
-k
W
4
7 B e
ARYSEE
TR (%)
TR ()
B4R (ABS)
e
(gt 2L LRy

R
Qry

al | o | b |l | o P | o | ] e | | ok |k | e o

‘F‘n’m!



main,stand( 3= 3¢ %)

1




oy
!H«Bf HD..

1

/- - - I - L M-SR

% 5
ltem No.
EM-12300
EM-12301
EM-12302
EM-12303
EM-12400
EM-12401
EM-12500
EM-12501
e 12502

main,stand(-

XX HH
Description
Main,stand
Axle,main stand
Washer
Seiflock nut
Main spring
spring inner
Rubber main stand
Flange bolt
Flange nut

| GBITG177-M8'1.25 |

UL
Specification

M10*210 ‘
GB97.108

GB/T5789-M6"25 ‘
GBIT6177-M6

-14 -

E SR

i
name of parﬁ{CHN}
ES L
ER
e
[ S
ERR
e
BT 1] 10
TR T
]

ks

Qry

e B R BT REE S R M S U S e

i

Pﬂua_



Side stand (] 3% %2)

w8




Side stand (fll] 57 42)

ke #8 XX &K W h o & K B R | e
RefNo. IltemNo. | Description _ Specification | nameofpats(CHN)  QTY | Price |
1 | EM-12600 ‘ Side,stand ‘ ' 3 2 R
| ENCi2e01 Sn bk e
3 EM-12602 Flange nut GBIT6170-M10*1.5 ‘ = LI B
4 | EM12700 Spring for side stand ' TEL eS| BE
5 | Emazion |  inner spring |  EREaR 3
6 | EM-12800 ‘ Switch for Side-stand ‘ ! K5z 3ies ‘ 1
[ ¥ | EM-12801 | Bolt M6*16 .' PN PR 1
|
o — w \
|
| \
| {

-16-



. Operating System(}\ &%)

., i .




(5|
Ref Nn.f

i AR JENEE- JE R SRR

|l | |l | | e
=~ | & n W R

FREBRRYEZ

¥ B
ltem No.
EM-12900
EM-12901
EM-12902
EM-12903
EM-13000
EM-13001
EM-13100
EM-13200
EM-13201
EM-13300

EMea

EM-13400
EM-13401
EM-13402
EM-13403
EM-13500
EM-13501
EM-13502
EM-13503
EM-20100
EM-20101
EM-20200
EM-20201
EM-20300
EM-20400

Operating System(#:4\ & 4t)

RAXLERH
Description
Handlebar
Selflock nut
Bushing,handlebar
Flange bolt
Adjustment grip,RH
Inner alien bolt
GripLH
Handle switch RH
Cross boit
Handle switch LH
‘Cross bolt
side mirror assy , LH(ABS)
Rubber bushing
stay bolt
stay nut
side mirror assy , LH(ABS)
Rubber bushing
stay bolt
Speedometer cover (pp)
Screw
Front top cover (ABS)
Screw
Speedomnter assy

Connection wire,speedometer

{3 K
Specification

M3*6

M5°25

M5*25

| GB/T845-ST4.2'16

| GB/T845-ST4.216

)

th ¥ & &

name of parts{CHN)

AT
PR B}
HFEREHNE
B iR
W T
A F e
ERE
LT X
4 LR
AT
|- L
R MRE)
_ BE
o R
s
e BB 1)
ey
S R 4
S
R
T
Fry R
B BUAET
(LS. 238
E. 3t 1]

=
i

B | P | B e | el e | | el |l | ] | | | | L | o | e |t |l o | ok | o | o

o |
qw ]




Speedomnter assy({X 2 & %)

-19-




e

: Ref Nn‘j

CoT - T L TR - Y N s

% 5
Iitem No.
EM-20301
EM-20302
EM-20303
EM-20304
EM-20305
EM-20306
EM-20307

Speedomnter assy({X & & k)

K X % % A X B
Description . Specification name of parts(CHN)
Watorproof rubber seal kM
Plastic cover for aluminum cover (L& 3

Inner allen bolt ﬁﬁm“&
O from circle | _ On M
Speedometer s

Plastec bracket ' LSt S
Ry i % g

.1
1

ET SR
QTyY an|




| E
Front/rear brake assy(Hii/Ja il & k)

R




L IR
Ref No.  Item No.
1 EM-30100
2 | EM-30101
3 EM-30102
4 EM-30103
| s EM-30104
6 EM-30105
7 EM-30106
8 EM-30107
9 | EM-30108
10 EM-30109
11 | EM-30110
| 12 EM-30200
| 13 EM-30201
14 EM-30202
15 EM-30203
16 EM-30204
17 EM-30205
18 | EM-30206
| 19 | EM-30207
| 20 EM-30208
21 EM-30209
| 2 EM-30210
23 | EM-30211

Front/rear brake assy(H/J& A i k)

¥ X H K

Description
Front brake assy
Pad,front brake
Front calliper
Flange bolt
Container
Inner allen bolt
Level,front brake(RH)
Allen step bolt
Selfiock nut
Brake switch

Cable,front brake system

Rear brake assy
Pad,front brake (out)
Pad, front brake(inner)
Front calliper

Flange bolt

Gmtuimr

Inner allen boit
Level,rear brake(LH)
Brake switch
AI'Iun'ﬁtép' bult
Selflock nut

Cable,front brake system

ik
Specification

MB*42

M6*30

1005mm

M8*25

M&*30

2020mm

O

X E K

name of parts{CHN)

TR
BRI
Flaha

B i
kit
Py 1 1.3
BT
P LE
SEr L
HlahIT %
it IRk
AR
BRI (51
BIAERH(A)
HahH

T
b
A F
HEFHL
BlahIr %
Afa e
ECT L
L

ETRED

QTY | Price




Front rim(Ei %2)

-2




FF%
FIEan

W~ e k=

e T [ S e - 4
WM = o

i &

Item No.

EM-30300
EM-30301
EM-30302
EM-30303
EM-30304
EM-30305
EM-30306
EM-30307
EM-30308
EM-30400
EM-30401
EM-30500
EM-30600

Front nm( HI$2)

ﬁ:t$5#
Description

Front rim aluminum
Ftuhhar seal front wheel
Emmummuhﬂ

Front axle

LH tube,front axie
Hl-iu.tha,frmﬂa:la

Flange lock nut

Cover of front Axle,LH
Cover of front Axle,RH

Front brake disc
Inner allen bolt
Front tire
Valve,front tire

15 K
Specification

M12*248
B20*12*25
220*12°28
M12*1.25

X % &
name of parts(CHN)

(ALt
AR
AT A
AT
N ()
AR AR ()

fﬂﬁiﬁﬁﬂﬂ

s NE
AR B
ATEEA
WA
L

el

e B S [ - SR S " [ N U N ST N O N W S Y.




Motor( A1)

=15 .




%% |
Ref No.

W B~ e W N -

— ol | ol |l
k=D

H =
ltem No.
EM-30700
EM-30701
EM-30702
EM-30703
EM-30704
EM-30705
EM-30706
EM-30707
EM-30708
EM-30800
EM-30801
EM-30900
EM-31000

Motor( FEHL)

P ER
Description
Motor
Inner allen boit

‘Motor cover

Ring cover, motor
Rotor,motor
SEhhmMm‘

Motor cover,fixed disc

Inner allen bolt

Lock nut,shaft
Rear disc
Inner allen bolt
Rear tire
Tube rear tire

R
Specification

‘ GBIT70-M5%12

GB/T70-M5"12 ‘

oI

o E K

name of parts(CHN)

il

A Fi
bl %
HLBL i 7
LT
LR
thlI %
WA f
by L ]
SRR

P Fl
i

T

e | e | B | e | | el | e | ol | o | el |l



S




JF
Ref No.

L= T - T T T K

|l
S

8 5
ltem No.
EM-40100
EM-40101
EM-40102
EM-40200
EM-40201
EM-40202
EM-40300
EM-40301
EM-40400
EM-40401
EM-40500

Rear fork(Jo 1 X)

¥ X ER
Description
Rear fork
Flange bolt
Flange locka nut
Rear mud guard
Inner allen boit
Flange nut
Stay,rear brake cable
Inner allen boit
Side cover(ABS)
Screw
Plastic rear cover,Rear fork

s
Specification

CB/T5789-M12%, 260 |

GB/Me177-M12

GB/T70-M5*16
GB923-M5

GB/TT0-M5%12

| GBIT845-ST4.2*12

o

f X & &
name of parts(CHN)
BTX
2 R
£ A
S bt L
R
P
PR
WA
T X
BT
S X AL

R |
QrY | Pri

T R RN R TR U




Rear shork(,

o




Rear shork(J& i Z)

FE| # 5 %X %K Ak PR B R
RefNo.  ltem No. Description Specification name of parts(CHN) QTY | Price
1 EM-40600 Rear shork JE R 1 -
2 EM-40601 Flange bolt top GBIT5789-M10°35 (L) 1
3 EM-40602 Flange bolt under GB/T5789-M8"35 PSR (F) 1




| Q= o @B\JJ -

o

-~ el

Pre_~

<l

=

Front direction indicator L/H(H /A %% [ 4T )

-3 -




HF%
F!E'F Nn

O~ e N =

e . T
M | = | S

= = —

S

H 5

Item No.
EM-50400
EM-50401
EM-50402
EM-50403
EM-50404
EM-50405
EM-50500
EM-50501
EM-50502

EM-50503

EN-S0pe
EM-50505

XX &K |
Dmr:riptinn
Front direction indicator (LH)

 Glass cover, front dinection indicator (LH)

Bulb, front direction indicator (LH)
Buujr fmnt dum:ﬂm mm{LH}I

Base ,front direction irdmh{LH}
Screw

Fl"l:ﬁt diral:ﬁun ii'l:llt:ﬂfﬂr {RH}

mmmmmmwmmmﬂwmm

Body ,front direction indicator{RH)

Base .front direction indicator(RH)
Screw

i
Specification

-32 -

Front direction indicator L/H(HI] EE% [l %7 )

X & &

name of parts(CHN)

TS T Bk
Al AR T AT R
WZe AT 4 M
R A M AT e th
B A [ AT AT
_ ABURET
M A ¥ KT B
Rl A B AT 4T
A AT
A 4 AT S5k
B AT AT
EBRET




Front cover(Hi [f])

<33




X
‘Ref No.

sl SE - AN AETRR- RN R R TR

LT S T IR " N T e S [ T
= TR L R TR

% =
Item No.
EM-50100
EM-50200
EM-50201
EM-50202
EM-50203
EM-50204
EM-50205
EM-50300
EM-50301
EM-50302

EM-50303

EM-50304
EM-50305
EM-50400
EM-50406
EM-50407
EM-50500
EM-50506

EM-50507

Front cover(Hi [#])

X XER
Description
Front cover(ABS)
High beam assy
Screw
Lens and housing of hight beam
Braket front light
Bulb hlgh beam
plastic cover hight beam
Low beam assy
Screw
Lens and housing of low beam
Braket front Irght
Bulh. L.ﬂw murn
plastic cover of Low beam
Front direction indicator LH
Mode! A spring nut
SCrew
Front direction indicator RH
Model A spring nut

e
Specification

' GBIT845-ST4.2*12

| GBIT845-ST4.2°12

QC/T330-574.2

| GB/TB45-ST4.2*12

QC/TI30-5T4.2

' GB/T845-ST4.2*12

-34-

P EE

name of parts(CHN)

#HE (ABS)
B AT B
R
B AT FEth
B AT AT
B IATATH

BT U A
WA AT B A
[ BT
R HeRT

BEIATAT AL B,
W ATAT I

AT B A

BT A AT Bk

AR 0

B BReT

BT A 5 AT R
ARISE S
SET )

EZSE 2
QTY | Price

-y

e i e B R YR - [ i S N (I S R BT . S



Surface(¥MEF)

SAE .




3
;Ftef Nu‘_

08 =~ O O b W A=

M b [
MESE ST

%
ltem No.
EM-50600
EM-50601
EM-50602
EM-50603
EM-50604
EM-50700
EM-50701
EM-50702
EM-50800
EM-50801
EM-50900
EM-50901
EM-50902
EM-51000
EM-51001
EM-51002
EM-51003
EM-51004
EM-51100
EM-51101
EM-51200
EM-51201

Surface(FMEAF)

® X E W
Description
Front store case (pp)

Flange bolt
Model A spring nut
SCrew
Hook{pp)
Model A spring nut
SCrew
Cover,front store case{pp)
Flange bolt
Center cover(pp)
Model B spring nut
Flange bolt
Under board(ABS)
Model A spri'ng nut
SCrew
Flange bolt
Mﬂﬁﬂmﬁgmt
Left foot rest(pp)
Cross bot
Right foot rest(pp)
Cross bolt

1
Specification

GBIT5789-M6"12
QC/T330-ST4.2

GB/TB45-ST4.2*16
GB/T845-S74.8"20

QC/T330-574.2

GBIT845-ST4.2*16

GB/T5789-M6"16

QC/T608-M6
GB/T5789-M6"*16

- &4._2

GB/T845-ST4.2*16

GB/T5789-M6™12

QC/T608-W6 ‘

GB/T5789-M6"12

GB/T5789-M6*12

-36 -

L
name of parts(CHN) ‘
1R
= |
AR R
E B iR eT ‘
EEL )
Hi
ARSI
B RET
5B
s |
BAY & W)
B R ‘
SN
ATIS T 8 |
L )
a1 ‘
B RY 5 5 W £
R
=i
ERsE
+ Ll

N =R aalon=a NN 2B a NN s s el

R M
QTy _Pn'ual



Surface(ME41)

37




O

Ref No.

L - T - I B - T R R U S T

BRSNS

# 5
Item No.
EM-51300
EM-51301
EM-51302
EM-51303
EM-51400
EM-51401
EM-51402
EM-51403
EM-51500
EM-51501
EM-51502
EM-51503
EM-51600
EM-51601
EM-51602
EM-51700
EM-51701
EM-51702
EM-51800
EM-51900

EM-51901

EM-51902
EM-52000
EM-52001
EM-52002

Surface(#P A1)

®XLER
Description
Left side shield(ABS)
Model A spring nut
SCrew
SCrew
Right side shield(ABS)
Model A spring nut
SCrew
SCrew
Right side shield(ABS)
Flange bolt
Flargn nut

Rear tooling box(pp)
Model A spring nut
SCrew
Waterproof piece(pp)
Model B spring nut
SCrew
Rear light assy
Seat

Rubber seal for fixed to seat box

Cross bolt

Seat box

Flange bolt
Model Aspring nut

L
Specification

QC/T330-5T4.2

| GBIT845-ST4.816
GB/T845-ST4.2*16

QC/T330-ST4.2

GB/T845-ST4.8°16 |
GBIT845-ST4.2*16

G Bﬂ_ﬁ?w 16
| 340mm

QC/T330-5T4.2

GB/T845-ST4.2*16 |

QCIT608-M6
CB/T818-M6™16

GB/T5789-M6" 16

GB/T5789-M6"12

98-

L

name of parts{(CHN)

A
AKISEH S
HBOET
BT
B O
ABITEH R
£ BT
BT
il
R |5
2
B A
ELTEM
AKISE 5
BT
Pk B
B A 5 T B
TR
5 RRAT B R
Bt
R
i
o
2 i
AR AR

ET SRR
- aTy '

1

2
2
2
1
2
2
2
1
1
1
1
1
2
2
1
2
2
1
1
2
2
1
2
2




Rear light assy (J& FB4T & k)

-39-




Rear light assy ()5 AT & K)

g # % £ X % K . Pl B LS NN
RefNo.  Item No. Description Specification name of parts(CHN) QTY | Price
1 | EM-51800 Rear light assy JERAT BB 1
2 | EM51801 Body.rear light J RAT FE 44 ‘
3 EM-51802 Bulb rear light - G RATAT 1
4 EM-51803 Plastic cover, rear light R 1
F EM-51804 SCrew EEReT 2
= EM-51805 Flange nut M6 52 A 2
7 EM-51806 Ruber tube g 2
8 | EM-51807 . Spacer L0 4




Seat (B YIFH)

-41 -




Ll
Ref No.

=R - TSR - T, R - F TR YT ¥

4 B
ltem No.
EM-52000
EM-52100
EM-52101
EM-52200
EM-52300
EM-60100
EM-60101
EM-60102
EM-60103
EM-60104
EM-60200
EM-60201

e

Seat (B 40)

KX E W

Description
Seat box

Inner cover,Seat box{pp)
Screw
Tower rubbe seal for connection wire

Conveter
Cross bolt
Flange nut
Fuse 15A_
Fuse 25A
Controllor
Cross boit

Spacer
Inner allen bolt

R
Specification

GB/TB45-5T4.2*16

GB/T818-M3"25
GB/T6177-M3

GB/T818-M5*16
s kil
GB/T70-M5"16

-42-

H X % &
name of parts{CHN)

HPE

A
FIURET
R
Hhsa
o

oA g
T L)
OhBa 2 15A
K #4.25A
Prisis

T e
i

WA

 Wm | R
. Qry | Price |
A |
:
4
1
1
1
4
4
1
1
1
6
6
:







JF 5
Ref No.

W e ~w oo sl N

|l |l | il |l
W M-S

% 5

ltem No.

EM-60300
EM-60301
EM-60302
EM-60303
EM-60304
EM-60305
EM-60306
EM-60307
EM-60308
EM-60309

EM-60311
EM-60312

EM-60500

Battery(FE.7140Ah)
| ER TR | jrE |
| Description Specification ‘

Battery 40Ah
Bolt M&*20
Velcro 25*196
Velcro 25*112
Velcro 25*488
Velcro 25*145 |
Velcro 25112 ‘
Velcro 25*145
| Fom
‘ Fomm
Form
Form ‘
Plastic mat 146112
650mm |

‘ Plastic lace cover, battery box

th ¥ &

name of parts(CHN)

it
A
HLTEL AR
B AN
10 7 O AR
EATBRAN
B RN
5 P DR AR
DR 5 1
i [ 5z a0
J 08 sz Y 0
WE
e R M £

B R | R |

QrYy | Price |

4 {
8
8
8
2
8
2
2
1
2
1
2
4
2



Battery(Fi,7th60Ah)

- 45-




Battery(H7t160Ah)

FE #8 X X & & i | t X &K ET D
RefNo. IltemNo. Description | Specficaton | name of parts(CHN) QTY | Price
; 1 EM-60400 Battery 60Ah | | L 4
2 EM-60401 Boit M8*20 ' AFE 8
3| EM60M02 Velcro L 20 MSAAN 8 |
4 EM-60403 Velcro | 25*118 | L B AR 8 |
5 | EM-60404 Veloro . 25510 | AEEOERR 2 |
6 EM-60405 Velcro _ 25210 _ AR AW 6 ‘
7 EM-60406 Velcro 25*112 B RRA R 2 |
8  EM-60407 Velcro 25260  RERNRAR: 2 |
9 | EM60408 Plastic mat | 210118 _ RN 4
10 = EM-60409 Plastic mat 260°245 AN 1
11 EM60410 | Plastic mat | 220170 fr/a M 1
12 EMS60411 | Plastic mat | 260220 Fitay LR | & | |
13 = EM-60500 Piastic lace cover, batterybox 650mm ERCE L E SRR z: | i




Charger(7t FL#4%48V/10A)




Charger(7t H14548V/10A)

KX % # e X E R
4 Description Specification name of parts(CHN)
E G Charger48V/10A 7 L 3848V/10A




Charger(7t L #548V/20A)

-49 -




Charger(75 H2$48V/20A)
Fe| # 8 TR i EEE ' R 3
RefNo.  Item No. Description Specification name of parts{CHN) QTY Price
1 EM-60700 Charger48V/20A  Fi#48VI20A 1




Wiring harness assy(2k A4 5 Ji)

T T




L3

uuﬂmmnumag
&

| ol |l
N - o

i
Item No.
EM-70101
EM-70102
EM-70103
EM-70104
EM-70105
EM-70106
EM-70107
EM-70108
EM-70109
EM-70110
EM-70111
EM-70112

Wiring harness assy(Zk W s k)

| X LK

| Description

Connection wire from PCB boand to converter

.M wire from controfior bosnd t0 comaarar
Hom and power switch wire
Front light and indicator wire
Rear light and indicator wire

‘ Battery connection wire 3
Battery connection wire 4
e
Incharge wire
" Power wire for converter and controlior

Battery connection wire 1 ‘

Specification

-5 =

i | f X & B
PCBEUERE
| HEBLPCBERS
BBy
‘ HIAT AL

R S e

name of parts(CHN)




Tools box (. HA)

.




Tools box (. HA)

FeE # 8 X X & & 13 4 X & & T aE:"
Ref No. Item No. ‘Description Specification nname of parts{CHN) QTY | Price
1 EM-90100 Tools assy TRASR 1 |
2 EM-90101 Spanner10*12 TIARF 1012 1
3 EM-90103 Spannerid*17 XA F14%17 1
4 EM-90104 Screw driver doubleuse R 7] 1
5 EM-90105 Tools bag TILE 4




*USA request*

-55-
L.




*USA request*

FE #8 ® X % H R TR ¥R | 0
Ref No. Item No. Description Specification name of parts(CHN) QTY | Price
1 | EM-80100 Aluminum plate for VIN NO. - VING £l
2 EM-80101 Rivet GBIT2618-@3.2*10 R 2
3 | EM-11500 Reflecting device(yellow) | R H(3%) 2
4 | EM-11501 Flange nut GB/T6177-M6 2 2
5 | EM-80200 Reflecting device, front (red) J5 B (41) 2 — 1
& EM-80201 ~ Flange nut GB/T6177-M6 R 2
7 EM-80300 Reflecting device,side(red) & R &I (ED) 1
8 EM-80301 Flange nut GB/T6177-M6 PR 1

-56 -




